ENGINE PARTS --> 4 STROKE 110cc --> 4.LEFT CRANKCASE

No. Part No. Description in Chinese Description in English Q'ty
1 AEA11004001 ǰ Front L.crankcase cover 1
2 AEA11004002 ǰܷ Left cover gasket 1
3 AEA11004003 ŵ߼ Clamp 1
4 AEA11004004 ӿոB Cap B 1
5 AEA11004005 ӿոA Cap A 1
6 AEA11004006 λ 8X12 Dowel pin 8X12 2
7 AEA11004007 OܷȦ13.8X2.5 O-ring 13.8X2.5 1
8 AEA11004008 ͹Ե˨M6X16 Flange bolt M6X16 1
9 AEA11004009 ͹Ե˨M6X28 Flange bolt M6X28 1
10 AEA11004010 ͹Ե˨M6X32 Flange bolt M6X32 1
11 AEA11004011 ͹Ե˨M6X50 Flange bolt M6X50 1
12 AEA11004012 ͹Ե˨M6X70 Flange bolt M6X70 1
13 AEA11004013 ͹Ե˨M6X12 Flange bolt M6X12 4